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11.4 DTS bandwidth

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part
15.247 (a) (2)

e ANSICé63.10cl.11.8

e KDB 558074 D01 DTS Meas Guidance
v05r02 cl. 8.2

e Internal procedure PM0O01

e See clause 4 of this test report

EUT exercising

See clause 4 of this test report

Test specification

Test configuration and test method

Test site:
Laboratory

Auxiliary equipment:
See clause 4 of this test report

Test equipment used

CMC §295
Measurement uncertainty: See clause 7 of this
test report

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz,
and 5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
22 100 45
Test report R19118001 Rev.1.0 Order M191180 page 82 of 102
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EMC Interference
Receiver

Coupler 3

Result
Channel Graphs 6 dB bandwidth Limits Results
(kHz) (kHz)

Lowest G19118037 704,30 At least 500 Complies
Medium G19118042 725,30 At least 500 Complies
Highest G19118046 725,30 At least 500 Complies
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MultiView | Spectrum

@ Att 20dB  SWT 1.01 ms
1 Frequency Sweep

Ref Level 20.00 dBm Offset 1.30 dB ® RBW 100 kHz
VBW 300 kHz Mode

Sweep

M1[1] 4.12 dBm
2.40228172 GHz
D2[1] -6.57 dB

10 dBm

M1

-614.40 kHz

0 dBm

-10 dBm

-20 dBm;

-30 dBm /

-40 dBm

T

-50 dBm;

-60 dBm

-70 dBm

CF 2.402 GHz

1001 pts

300.0 kHz/

Span 3.0 MHz

2 Marker Table

Type | Ref | Trc | X-Value

| Y-Value

Function

Function Result |

2.40228172 GHz
-614.4 kHz
98.9 kHz

M1 1
D2 M1 1
D3 M1 1

4.12 dBm
-6.57 dB
-6.43 dB

Gandini 19118042

MultiView | Spectrum
Ref Level 20.00 dBm Offset 1.30 dB ® RBW 100 kHz
@ Att 20dB  SWT 1.01i ms VBW 300 kHz Mode Sweep
1 Frequency Sweep 3
M1[1] 4.47 dBm|
2.43977523 GHz|
10 dBm D2[1] -6.63 dB
M1 -110.90 kHz|
e
e % \
-10 dBm
-20 dBm \\/\w\'
-30 dBm / \
:iwdiw/\/w \/\/\\‘\M%
-50 dBm
-60 dBm
-70 dBm:
CF 2.44 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value Function Function Result |
M1 1 2.43977522 GHz 4.47 dBm
D2 M1 1 -110.9 kHz -6.63 dB
D3 M1 1 614.4 kHz -6.51 dB
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MultiView t—i—3| Spectrum l -

Ref Level 20.00 dBm Offset 1.30 dB ® RBW 100 kHz
@ Att 20dB  SWT 1.01 ms VBW 300 kHz Mode Sweep

1 Frequency Sweep 1Rr
M1[1] 4.50 dBm
2.48027872 GHz|
10 dBm D2[1] -6.72 dB
/\?\___/MVI -617.40 kHz|
0 dem U2 //\\V_/J‘—‘ \\
-10 dBm

-20 dem \Wr/ \\N
-30 dBm \

50 dem
-60 dBm
70 dém
CF 2.48 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value Function Function Result |
M1 1 2.48027872 GHz 4.50 dBm
D2 M1 1 -617.4 kHz -6.72 dB
D3 M1 1 107.9 kHz -6.62 dB

Result: The requirements are met
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11.5 Band edge

Test set-up and execution Test configuration and test method
e FCC Rules and Regulation; Titles 47 Part Test site:
15.205, 15.209, 15.247 (d) Laboratory
e ANSIC63.10cl. 11.11.1 and 11.12.1
e KDB 558074 D01 DTS Meas Guidance Auxiliary equipment:
v05r02 cl. 8.7 See clause 4 of this test report

e Internal procedure PM0O01
e See clause 4 of this test report

EUT exercising Test equipment used

See clause 4 of this test report CMC $295
Measurement uncertainty: See clause 7 of this
test report

Test specification

See FCC Part 15.247

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
22 100 45

Acceptance limits: operation within the band 2400 — 2483,5 MHz
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EMC Interference
Receiver

Coupler

Result

Channel Bandwidth Graph(s) Results

Lowest 1 MHz G19118015 -- Complies
Lowest 1 MHz G19118016 -- Complies
Lowest 1 MHz G19118017 - Complies
Lowest 1 MHz G19118018 2399.,9930 MHz Complies
Highest 1 MHz G19118012 -- Complies
Highest 1 MHz G19118013 -- Complies
Highest 1 MHz G19118014 2482,1320 MHz Complies
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Result: The requirements are met
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11.6 Fundamental emission output power

Test set-up and execution Test configuration
e FCC Rules and Regulation; Titles 47 Part Test site:
15.247 (b) (3) Laboratory
e ANSICé63.10cl. 11.9.1.1
e KDB 558074 D01 DTS Meas Guidance Auxiliary equipment:
v05r02 cl. 8.3.1.1 See clause 4 of this test report

e Internal procedure PMO01
e See clause 4 of this test report

EUT exercising Test equipment used

See clause 4 of this test report CMC $295
Measurement uncertainty: See clause 7 of this
test report

Test specification

Port: antenna connector

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
22 100 42

Acceptance limits:

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz
bands: T Watt

Test report R19118001 Rev.1.0 Order M191180 page 95 of 102




CMC
Centro Misure Compatibilita S.r.l.
Via della Fisica, 20

36016 Thiene (VI)

‘%,

'Y

)

o

\n
N

Z N
,/I’IIIII\\‘\\\

ACCREDIA %,

L’ENTE ITALIANO DI ACCREDITAMENTO -

LAB N° 0168

Coupler

EMC Interference

Receiver

Res(?rlwionnel Graphs Peak Output Peak Output Limits (W) EIRP @3 m
Power (dBm) Power (W) (dBuV/m)
Lowest G19118038 4,20 0,0026 1.00 100,43
Medium G19118043 4,40 0,0028 1.00 100,63
Highest G19118047 4,40 0,0028 1.00 100,63
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Graphs

Gandini 19118038

MultiView 1—:—;' Spectrum l ' - ]

Ref Level 20.00 dBm  Offset 1.30 dB ® RBW 1 MHz
@ Att 20dB  SWT 1.0l ms VBW 3 MHz Mode Sweep

1 Frequency Sweep
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MultiView H—JI Spectrum l - ]

Ref Level 20.00 dBm  Offset 1.30 dB ® RBW 1 MHz
@ Att 20dB  SWT 1.0l ms VBW 3 MHz Mode Sweep
1 Frequency Sweep

M1[1] 4.45 dBm
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Result: The requirements are met
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11.7 Maximum power spectral density level in the fundamental emission

Test set-up and execution

Test configuration

e FCC Rules and Regulation; Titles 47 Part Test site:

15.247 (e)
e ANSIC63.10cl. 11.10.2

Laboratory

e KDB 558074 D01 DTS Meas Guidance v05r02 Auxiliary equipment:

cl. 8.4
e Internal procedure PMOO1
e See clause 4 of this test report

EUT exercising

See clause 4 of this test report

Test specification
Port: antenna connector

Environmental conditions

See clause 4 of this test report

Test equipment used

CMC §295
Measurement uncertainty: See clause 7 of this
test report

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
22 100 42

Acceptance limits:

Frequency Range

Power Spectral Density

2400 — 2483,5 MHz

8 dBm/3 kHz
6,31 mW/3 kHz
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ACCREDIA X

L’ENTE ITALIANO DI ACCREDITAMENTO -

o

Z N
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LAB N° 0168

EMC Interference
Receiver

Coupler

Result
Channel Graphs Measured level Limits
(dBm/3 kHz) (dBm/3 kHz)
Lowest G19118041 4,20 8,00
Medium G19118051 4,60 8,00
Highest G19118050 4,60 8,00
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Graphs

Gandini 19118041

MultiView :—:—}I Spectrum | e I
Ref Level 20.00 dBm Offset 1.30 dB ® RBW 100 kHz
@ Att 20dB  SWT 1.0l ms VBW 300 kHz Mode Sweep
1 Frequency Sweep 3 {
M1[1] 4.20 dBm|
2.40227878 GHz|
10 dBm
M1
0 dem \ '—\
"W//
-10 dBm
-20 dBm
-30 dBm R
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.402277722 GHz 1001 pts 105.65 kHz/ Span 1.05645 MHz

Gandini 19118050

MultiView :—HI Spectrum | [ - ]
Ref Level 20.00 dBm Offset 1.30 dB ® RBW 100 kHz
@ Att 20dB  SWT 1.0l ms VBW 300 kHz Mode Sweep
1 Frequency Sweep 1Rm Max
M1[1] 4.62 dBm
2.48027952 GHz|
10 dem
™M
0dem ]
-10 dBm
-20 dBm \ M
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.4802817 GHz 1001 pts 108.8 kHz/ Span 1.08795 MHz

Test report R19118001 Rev.1.0 Order M191180 page 101 of 102



AN

N \_/ 7,
CMC e—
Centro Misure Compatibilitér S.r.1. HacMRA ACCOR!ED!A) ,w
Via della Fisica, 20 %,/R\f

36016 Thiene (VI) AN

LAB N° 0168

Gandini 19118051

MultiView t—i—3| Spectrum l -
Ref Level 20.00 dBm Offset 1.30 dB ® RBW 100 kHz
@ Att 20dB  SWT 1.01 ms VBW 300 kHz Mode Sweep
1 Frequency Sweep 1Rr
M1[1] 4.57 dBm)|
2.44027605 GHz|
10 dBm
M1
WMWM__MM
0dem
-10 dBm
o “‘N\\MM
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 2.440281525 GHz 1001 pts 108.8 kHz/ Span 1.08795 MHz

Result: The requirements are met
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